
RU071212-1

BP8770
NO.
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

DESCRIPTION
HEAD
STRAINER
ENGINE
FLANGE RUBBER
NUT M10
SPRING WASHER
"O" TYPE RUBBER SEAL
STAINLESS WASHER
STAINLESS BOLT 5/16"-24UNF*1.5
OUTLET CAP (1")
PLASTIC RIBBON
RUBBER SEAL
HEAD(1")
OUTLET
FLANGE BOLT M8X56
"O"RUBBER SEAL
PLASTIC PLUG
OUTLET CAP(1 1/2")

NO.
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18

DESCRIPTION
FRAME
PUMP CASING
HANDLE
MECHANICAL SEALS
"O" SEAL
IMPELLER
PLASTIC BUSH
DIFFUSER
RUBBER SEAL
SCREW
WASHER
NON-RETURN-VALVE
RUBBER GASKET
PUMP CASING
WASHER
RUBBER SEAL
PLUG
FLANGE BOLT M10X39


